
 
 

WASTEWATER PLANT PERFORMANCE EVALUATION 
 

August 6 – October 4, 2009 
 

Ephrata Borough Authority 
Ephrata No. 2 

Water Pollution Control Facility 
 

NPDES #PA0087181 
 

 
 

Bureau of Water Standards & Facility Regulation 
POTW Optimization Program 

 
 

 
 

 
 
 



Ephrata Borough Authority                               Wastewater Plant Performance Evaluation  
 

 
Department of Environmental Protection Bureau of Water Standards and Facility Regulation 
 

Table of Contents 
1.  Executive Summary................................................................................................................. 1 
2.  Background .............................................................................................................................. 3 
[...]
This site was chosen for the WPPE because of its proximity to the Ephrata Borough Water 
Works, PWSID 7360045, drinking water intake which is located approximately 1.7 miles 
directly downstream of Ephrata 2’s outfall.  The borough’s water works serves a population of 
17,937 people and employs a conventional filtration process.  The water source is supplemented 
by groundwater wells during times of high turbidity on Cocalico Creek.   
 
Ephrata 2’s overall operating efficiency appears to be very good with no recent violations of its 
operating permit.  Following deployment of the WPPE equipment, the instrumentation was used 
to collect data that supplemented existing operations by providing the operator with additional 
process data used when making decisions on modifying treatment plant control with the ultimate 
goal of improving effluent quality.  
 



Ephrata Borough Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection                 Page 10         Bureau of Water Standards and Facility Regulation 
 

Background samples were collected on August 4, 2009, and process samples were taken every 
week during the WPPE and analyzed by the DEP’s Bureau of Laboratories facility in 
Susquehanna Township, Dauphin County.  A summary of the results for all sampling is listed in 
Attachment E. 
 
Figure 3.1, below plots Ephrata 2’s treatment plant and outfall to Cocalico Creek along with the 
borough water works drinking water intake.  

 
Figure 3.1:  Ephrata Borough WWTP No. 2 and Ephrata Water Works raw water intake: Approximately 1.7 
                     stream miles separate the two locations. 

Past Performance 
Ephrata Borough has an extensive record of operations of both of its wastewater treatment plants 
and of its water works.  The in-house laboratory is a Class A facility, with test data generated 
most work days and supplemented by weekend readings.  A review of plant records showed that 
the facility was operating most efficiently when both ditches were operated together:  A gate 
between Ditch 1 and Ditch 2 also remained open during the course of the evaluation.  Ephrata 2’s 
operators, maintenance personnel, and laboratory staff are to be commended for the consistently 
high effluent quality produced from this facility and for correcting potential permit excursions 
quickly, avoiding any violations or detriment to downstream water quality.   
 
During file review, we reviewed the facility’s NPDES Permit, its Part II Permit, Water Quality 
Protection Report, monthly Discharge Monitoring Reports (DMR), Chapter 94 Report, as-built 
drawings, and available daily process monitoring records.   
 
DMRs for all of 2009 were reviewed in order to develop an understanding of the facility’s daily 
operating ranges.  For 2009, the average daily flow was 1.011 MGD with a peak daily influent 
flow of 3.554 MGD on December 9, 2009.  The minimum daily flow of 0.665 occurred during 
the WPPE, on September 6.   
 
According to the 2009 Waste Management Report, the average daily influent organic loading 
had been 1,787 pounds of BOD5 per day, well below the design peak loading of 7,300 lb./day 
that would occur were the peak monthly flow of 3.5 MGD attained.  The maximum daily organic 
load occurred on May 26, 2009, when 2,671 lb./day occurred.   



Ephrata Borough Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection                 Page 11         Bureau of Water Standards and Facility Regulation 
 

 
These records indicate that the facility is operating well within its design parameters and does 
not expect to approach overload conditions for several years, even if growth and development of 
the service area defy the current stagnant economic outlook, where housing starts are down and 
commercial development appears to have halted.  Because of the recent development of the 
service area, there are no combined sewers in the collection system.  We did not investigate the 
possibility of wildcat connections or roof downspouts and basement sump pumps discharging 
into the sewer system.  Ephrata Borough Authority has an aggressive program for managing the 
collection system and reducing inflow/infiltration (I/I) with ongoing surveys, repairs, and 
reinforcement, with all surveillance and repairs noted in the Authority’s annual Chapter 94 
report. 
 
The Ephrata No. 2 WWTP appears to consistently produce effluent of a high quality and the 
results of this project along with the review of Ephrata’s lab records and the DMRs for calendar 
year 2009 supported this conclusion, see Table 3.1 below.   
 

 
Table 3.1: Ephrata No. 2 WWTP 2009 DMR data summary, month and annual sums2 

Current Performance 
Flow into the treatment facility averaged 1.011 MGD and BOD concentrations averaged __ 
mg/L over the course of the WPPE.  This equates to an average BOD loading of 1,787 lbs/day.  
The flows were approximately 44% of the design flow and approximately 24% of the permitted 
organic loadings that the plant is designed to treat.  Solids load averaged 1,732 lbs./day.  
According to plant records, the facility also maintained the following operational values: 

Combined  Ditches in Bio-Denitro Mode 
Parameter   Ditches       
F/M ratio   0.53     
Hydraulic Retention Time 18    hours    
MCRT    31   days     
Sludge Volume Index  129   

A more comprehensive summary follows in Attachment D, with the treatment schematic. 

                                                 
2 September 2009 data includes calculated values because some data was missing from our records. 



Ephrata Borough Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection                 Page 12         Bureau of Water Standards and Facility Regulation 
 

Headworks 
The facility headworks, shown right and below, provide for removal of non-degradable solids 
through use of Rotomat fine screen and an automatic, self-cleaning grit removal 
 flume.  Solids removed at this point in 
treatment is consolidated and disposed of in a 
regulated landfill.  Our study did not include an 
assessment of the quantity or nature of solids 
removed at this point; however, other studies 
have shown that regular removal of grease and 
solids at this point can lower downstream plant 
loadings by up to a third of the overall waste 
load.  Improved headworks also remove non-
degradable material, plastic trash, and grit that 
damages pumping equipment downstream and 
prevents accumulation of solid, inert material 
within those treatment processes.  Prior to compacting and disposal, the solids are rinsed so that 
most of the water-soluble organic BOD continues to further treatment. 
 
DEP staff installed a total organic carbon probe (Hach UVAS) in the influent channel  

downstream of grit removal and connected its 
output to an SC-1000 data acquisition unit 
located near the influent end of the ditches.  
This point in the channel was also used for 
manual sampling of influent wastewater for 
laboratory testing. 
 
According to the facility’s most recent 
Municipal Wasteload Management report, the 
facility is not running near its hydraulic and 
organic operating capacity, and inflow-
infiltration is considered minimal.  The plant 

operator-in-charge told 
us development in the 
service area around the 
site had slowed in 
recent years due to a 
general economic 
downturn, and 
development locally 
has tended to occur 
south of the Borough 
rather than northeast 
toward Reamstown and 
Denver.  Figure 3.4 
depicts the 2009 flows including monthly average and design values.  A summary of daily flow 
measurements for April through July 2009 is listed in Attachment F. 
 

 
Figure 3.2:  Headworks

 
Figure 3.3:  Inflow Channel after Grit Removal

2009 Average Monthly Flows

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

1.8

Jan Feb Mar Avr May Jun Jul Aug Sep Oct Nov Dec

Fl
ow

, M
G

D

Q Inf   MGD WAS Flow  
Figure  3.4:  2009 Month Average Daily Flow with Wasting Rate 



Ephrata Borough Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection                 Page 13         Bureau of Water Standards and Facility Regulation 
 

Figure 3.5, below depicts the 2009 daily inflows by day, with the peak daily inflow that occurred 
on December 9, 2009. 

Anaerobic Selector Tanks 
Return activated sludge from the 
clarifiers is introduced to the 
anaerobic selector tanks, pictured 
below, three successive tanks in 
series, where the process separates 
activated sludge metabolism into 
two distinct steps: BOD uptake in 
the Selector and BOD oxidation in 
the Ditches.  By passing the Return 
Activated Sludge (RAS) and influent 
through the anaerobic selector, 
microorganisms capable of using 

stored polyphosphate as an energy source are proliferated.  This energy is used to transport BOD 
into the cells when free or combined  
forms of oxygen are not available for 
respiration.  Typically, the anaerobic selector 
tanks are equipped with submersible mixers to 
maintain biosolids in suspension.  RAS is 
discharged to the first tank of the selector, while 
raw influent is directed to the second stage.  
Centrate from the rotary drum thickeners and 
filtrate from the belt filter press are introduced 
into the third tank when sludge management 
processes are running.  Phosphorus removal is 
supplemented with the use of Ferrous chloride 
when centrate from the sludge handling 
facilities is returned to the tank.  From this third tank, the mixed liquor then is channeled to an 
inflow selector that alternates inflow to either of the two phased isolation ditches (PID.)   
 
By staggering the RAS and raw wastewater influent locations, volatile fatty acids and soluble 
BOD, which promote phosphorus-release, are not consumed during RAS denitrification.  In the 
second tank, denitrified RAS mixes with the influent wastewater in the absence of oxygen, and 
the anaerobic environment stresses the microorganisms, which begin to break down stored 
polyphosphate reserves into orthophosphate.  Throughout the remainder of the anaerobic 
selector, orthophosphate is expelled from the microorganisms releasing energy that is used to 
absorb BOD into their cells.   
 
In subsequent anoxic and oxic phases in the oxidation ditches, the BOD is oxidized and the cells 
reproduce.  In the oxic phases, these cells replenish phosphorus.  This results in a net phosphorus 
uptake.  Phosphorus removal from the wastewater is, ultimately achieved by wasting 
phosphorus-rich sludge from the system.  As an added benefit, the anaerobic selector inhibits the 
growth of filamentous bacteria that cause bulking sludge. 

2009 Inflows

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

1 11 21 31 41 51 61 71 81 91 101111121131141151161171181191201211221231241251261271281291301311321331341351361

Julian day

Q
 M

G
D

 
Figure 3.5:  2009 Daily Inflows, showing Peak Daily Inflow and 
Design Average Daily Flow (magenta line) of 2.4 MGD 

 
Figure 3.6:  Anaerobic Selectors 



Ephrata Borough Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection                 Page 14         Bureau of Water Standards and Facility Regulation 
 

Bio-Denitro Oxidation Ditch Secondary Treatment 
The heart of the treatment technology is found in two Kruger PID having a total capacity of 2.64 
MG where BOD is oxidized and where nitrification and  
denitrification occur during oxic and anoxic 
semi-batch process cycles regulated by 
changing the flow path through the two parallel 
tanks.  A gate between the two ditches allows 
flow between the two tanks, so that one ditch 
receives influent while the other ditch is 
discharging.  Submersible brush rotors operated 
within prescribed DO ranges maintain the 
oxidation phase and are operated at optimal 
submergence to minimize power consumption.  
Submerged mixers maintain flow through the 
ditch channels during anoxic periods.  The 
process can have four or six cycles, depending on the mode of operation.  To further refine the 
process, the ditches can be operated in an A/O mode during high-flow periods, where one ditch 
has distinct aerobic and anaerobic (oxic/anoxic) zones. 
 There are currently three strategies for operating these cycles.  First, when phase lengths 
are of fixed duration; second, when constant set points such as dissolved oxygen level are used to 
switch between phases and result in variable phase length; and third, when set points become 
variable based on instrumentation such as nutrient probes.  The process can be optimized for 
biological nutrient removal.  Ephrata 2 uses constant set-points to control phase length. 

Secondary Settling 
Discharge from the ditches flows through a distribution point to two (2) seventy-five foot 

diameter (75’-0” d.) secondary settling tanks, or 
clarifiers.  Here, activated sludge solids settle by 
gravity and are withdrawn by return sludge 
pumps for reintroduction to the ditches by way 
of the anoxic selector, or for wasting to the 
ATAD system.  The clarifiers are baffled to 
prevent short-circuiting of flow through the 
clarifiers.   
 
Typically, the clarifiers operate with half-foot 
(0’-6”) sludge blankets, and these levels did not 
vary much throughout the course of the 

evaluation.  At the outset of the evaluation, DEP staff installed a sludge blanket sounding device 
(Hach Sonatax) on one of the clarifiers; however, the instrument failed early in the study and had 
not been repaired or replaced within sufficient time to yield any useful data.  As a fallback, staff 
employed a Raven Core-taker to manually sample sludge blanket thickness at this and the other 
clarifier, although after determining that Ephrata 2 staff was already performing this 
measurement on a daily basis, DEP staff chose to rely on Ephrata’s data.  

 
Figure 3.7:  Oxidation Ditch 

 
Figure 3.8:  Secondary Clarifiers 



Ephrata Borough Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection                 Page 15         Bureau of Water Standards and Facility Regulation 
 

Disinfection 
Ephrata 2 employs gas chlorination for disinfection of the treated wastewater, injecting it at the 
head of the chlorine contact tank.  The capacity exists for dechlorination; however, the injection 
of Sulphur dioxide was not performed during 2009.  After sufficient contact time, the effluent 
flows over a stepped reaeration cascade prior to 
discharge.  The outfall at Cocalico Creek is 
approximately 500 meters from this final 
process.  At the tail end of the chlorine contact 
tanks, within an effluent channel collecting the 
combined discharge from both tanks, DEP staff 
installed sample analysis equipment for effluent 
ammonia-nitrogen (Hach Amtax system)  and 
phosphate-phosphorus (Hach Phosphax 
system.)  These test units supplied signals to an 
SC-1000 controller at this location for data 
consolidation, reporting, and downloading.  
Regrettably, we were unable to link the SC-1000 to the others for centralized data processing and 
had to download information by hand. 
 

Effluent TRC in lb/day

0

1

2

3

4

5

6

7

8

9

10

Jan Feb Mar Apr May Jun Jul Aug Sept Oct Nov Dec

Month, 2009-->

TR
C

 lb
/d

ay

Theoretical Max = 9.2 ppd

 
Figure 3.10:  Effluent TRC in lb/day for 2009. 

Figure 3.10, above shows a histogram of the effluent total residual chlorine, in ppd.  Although 
most chlorine is consumed prior to release from the treatment plant, there is some residual which 
passes into the surface water receiving stream.  The graph shows a theoretical daily maximum 
load of 9.2 ppd residual loading, based on design flow criteria, although we would encourage 
adopting an optimization goal somewhat lower and within reach of the historical record, for 
example, 4.8 ppd. 

Solids Management and Inventory Control  
The solids management and inventory control program is based primarily on mixed liquor 
suspended solids analysis, MCRT, and operator interpretation of the current operating 